
American Water Works Association (AWWA)
Annual Conference & Exposition (ACE25) - June 8-11, 2025 in Denver, Colorado
Session Descriptions for State Operator Licencing Agency - CEU assessments

Code
For Oregon 
Only - Water 
or WW

Session Title Details
Day for 
Session

Start Time End Time
Speaker 1 
First Name

Speaker 1 
Last Name

MON032 Wastewater MON032 - Water Reuse: Exploring Resilient 
Solutions for a Sustainable Future

This session showcases water-intensive projects and programs across different regions, providing insights into 
challenges, successes, and paradigm shifts in the realm of potable and non-potable water reuse and reclaimed 
water utilization. Explore the evolving landscape of water reuse and discover how these endeavors provide 
[...]
PST02-15 Water Small Town Serves Big Tech The Town of Clarksville, VA owns and operates a 1.0 MGD water treatment plant constructed in 1952.  The 
Town of Clarksville recently received a new customer in a data center that plans to use a peak of 700,000 gpd. 
This presentation will discuss how the overall reliability of the Town’s water treatment plant and critical utilities 
were evaluated to discover potential “showstoppers” for the data center connecting to Town utilities. Five 
engineers from different disciplines identified and evaluated assets including the raw water pump station, water 
treatment plant, and aerial pipelines along the US 58 Business Bridge. The presentation will discuss how each 
asset’s condition was evaluated and what the recommended mitigation measures were.

06/10/25 1:30 PM 3:00 PM Drew Arnold

PST02-16 Water Copper? I Hardly Know Her! Addressing Copper 
Discharge Exceedances at the Grand Canyon

The EPA is ratcheting down copper discharge limits for wastewater treatment plants (WWTPs) to protect 
aquatic health. The source of copper is typically premise plumbing in the water distribution system. Many small 
systems are challenged to reduce copper corrosion in the water distribution system to a level that meets 
stringent WWTP discharge permit limits even though their distribution system meets the maximum 
contaminant limit for copper. This presentation will provide a wholistic approach to evaluating copper corrosion 
control for small systems, including a case study from the North Rim of Grand Canyon National Park. A roadmap 
will be presented to assist other small systems with evaluating copper corrosion control strategies.

06/10/25 1:30 PM 3:00 PM Natalie Brooker

Page 45 of 216



Code
For Oregon 
Only - Water 
or WW

Session Title Details
Day for 
Session

Start Time End Time
Speaker 1 
First Name

Speaker 1 
Last Name

PST02-17 Water I’m a Small, Lonesome System and I Need Repair. 
I Don’t Have a Whole Village to Help Me, so How 
Can I Avoid Falling Into Despair?

The poster discusses the story behind the design and build of a portable well station that provides redundancy 
to a small system and allows a utility to take a pump station out of service to perform upgrades and 
maintenance tasks. 

06/10/25 1:30 PM 3:00 PM Anna Kazasi

PST02-18 Water Sleeping with SCADA – A Result of Managing 
Operational Needs Amid a Lack of Available 
Qualified Staff.

This is a presentation on my experience in the management of small water systems and the inability to hire 
qualified operators. Many times management and councils don't understand what operations go thought to 
keep systems running, and as there is an extreme exodus between the old and new joining the industry it is of 
huge importance that they work together to maintain our public water systems and public health. In doing so 
we can not forget the health of our operators that work day and night to make sure there is always quality 
water on tap. 

06/10/25 1:30 PM 3:00 PM Sabrina Sims

PST02-19 Water Applying One Water Strategies to Mitigate PFAS 
Risks

The water industry’s approach to PFAS management is likely to change significantly over the course of the next 
few years in response to evolving health studies and federal regulations. Especially impactful are the drinking 
water MCLs, the hazardous substance designation, and new monitoring requirements in NPDES permits.  
Approaching PFAS holistically, by tracking movement of PFAS between different environmental media, will help 
to better identify sources of PFAS and the most logical place to target to break the PFAS cycle. 

06/10/25 1:30 PM 3:00 PM Gerald Duncan

PST02-20 Water Interconnected Present and Future Water for 
Central Texas

Evaluation of Central Texas entities in the corridor between Austin and San Antonio and how they are linking 
together water systems and regional water supplies in prosperity and need in the current fast growth 
environment.

06/10/25 1:30 PM 3:00 PM Mark Graves

PST02-21 Water Let’s Meet at the Watering Hole: Partnerships 
for Improving Source Water Protection Between 
Agriculture and Municipalities

Uniting the two largest water users in meaningful dialogue. While both sectors have differing conservation 
messaging and best management practices based on usage, during times of drought, they tend to point the 
finger at each other as the cause. How do we get past that?

06/10/25 1:30 PM 3:00 PM Jennifer Elms

Page 46 of 216



Code
For Oregon 
Only - Water 
or WW

Session Title Details
Day for 
Session

Start Time End Time
Speaker 1 
First Name

Speaker 1 
Last Name

PST02-23 Water Assessing Solar Technology Adoption for Climate 
Change Resilience: Insights from Remote Sensing

Water and energy systems are closely interdependent, even at the household level, making it critical to manage 
climate change impacts on electrical power systems to ensure water quality and access. Droughts and 
heatwaves increase wildfire risks, which can damage power lines and cause blackouts, putting households that 
rely on electric pumps and energy to heat water at risk. The adoption of renewable energy, especially solar 
technology with battery storage, helps reduce grid strain and provide backup during blackouts. Remote sensing 
technologies, using aerial imagery and deep learning, track rooftop solar installations and offer vital data for 
solar energy deployment, enhancing climate resilience in both energy and water systems.

06/10/25 1:30 PM 3:00 PM Kenya Creer

PST02-24 Water Selecting GCMs For Use In Urban Hydrologic 
Assessments

Local rainfall and temperature patterns are expected to change in the future as the global climate changes. 
Scientists and engineers involved in urban water management need practical methods to choose from among 
the wide range of projections provided by computer models. These scientists and engineers also need methods 
to translate these projections to time scales that are most useful for planning and management of urban 
watersheds. This presentation outlines specific steps to guide these decisions and provides an example of how 
to apply these steps to model results and analyze measured data from a location in southeastern Pennsylvania, 
USA.? 

06/10/25 1:30 PM 3:00 PM Achira Amur

PST02-25 Water Resilient, Sustainable, Affordable Water Supply 
Planning under Climate Change Challenges for 
Utilities in Fast Growing Communities

This work provides an in-depth look at the IRP’s development process, the application of scenario planning and 
MCDA, the strategies for adaptive management, and the CAP development process, offering insights into 
creating robust, long-term water resource strategies in a dynamic environment. The Integrated Resources Plan 
for the Elsinore Valley Municipal Water District ensures a sustainable future water supply by evaluating water 
demands, supply reliability, and planning with scenarios and Multi-Criteria Decision Analysis. The plan includes 
adaptive management and integrates a Climate Action Plan to balance water reliability with emission reduction 
goals.

06/10/25 1:30 PM 3:00 PM Ghina Yamout

PST02--26 Water Improving Water Reuse Risk Management and 
Preparedness: A Meta-Analysis of Water Reuse 
Resilience Definitions and Measurements

Improving water reuse resilience is crucial to water quality and access, as natural and anthropogenic hazards 
increase in frequency and intensity. Vulnerable aspects of water reuse infrastructure and sustainable 
approaches to build resilience still need to be identified. To that end, we conducted a meta-analysis and 
categorized resilience definitions and measurements based on five properties: robustness, rapidity, redundancy, 
resourcefulness, and adaptability. We found a lack of water reuse-specific resilience measurements, as well as 
trade-offs between resilience and sustainability. This presentation discusses sustainable paths forward for 
building resilience in water reuse systems while improving utility risk management and preparedness.

06/10/25 1:30 PM 3:30 PM Isabella Cobble

TUE081 Water TUE081 - Advanced and Conventional Treatment This session focuses on advanced and conventional treatment plants ranging from project delivery methods to 
filter optimization to ozone and UV.

06/10/25 1:30 PM 4:30 PM Matthew Junker

Page 47 of 216



Code
For Oregon 
Only - Water 
or WW

Session Title Details
Day for 
Session

Start Time End Time
Speaker 1 
First Name

Speaker 1 
Last Name

TUE081-01 Water PAA as a Pretreatment Alternative to Free 
Chlorine for DBP Reduction: Full Scale Plant Trial 
Results

The McKeesport WTP is a 10 MGD conventional WTP, owned by the Municipal Authority of Westmoreland 
County (MAWC) and located in McKeesport, PA. MAWC has initiated several treatment measures to decrease 
levels of DBPs, but changing source water quality, namely increased TOC concentrations and higher 
temperatures, have been an issue recently. To combat this, MAWC is evaluating the seasonal use of peracetic 
acid (PAA) as a pre-oxidant in place of chlorine. PAA is a strong oxidant that exists in equilibrium with acetic 
acid, hydrogen peroxide, and water, and has been granted NSF 60 approval for water treatment.

06/10/25 1:30 PM 2:00 PM Matthew Junker

TUE083 Water TUE083 - Fresh Perspectives on Particle Removal These presentations explore innovative approaches to improving particle removal from drinking water. The first 
study focused on retrofitting dissolved air flotation (DAF) into direct filtration systems, showing significant 
improvements in filter runtimes, especially with DAF in filter columns. The second examined reverse osmosis 
(RO) membranes, highlighting their high pathogen removal efficiency and advocating for improved integrity 
testing to reduce redundant treatment steps. The third investigated machine learning models to predict 
membrane fouling, enabling more efficient cleaning schedules and reducing costs. Together, they highlight 
advancements in filtration technology and operational optimization.

06/10/25 1:30 PM 3:00 PM Bilal Abada

TUE083-01 Water Examination of Alternative Dissolved Air 
Flotation (DAF) Approaches for Direct Filtration 
Plants

The ongoing drought and climate change urge utilities to prepare for intermittent particle loading and algal 
bloom events that may severely reduce filter runtimes during direct filtration.  In this work, we explored various 
innovative approaches for retrofitting dissolved air flotation (DAF) into existing processes of a direct filtration 
pilot-scale facility.  Pilot tests were designed to evaluate DAF retrofit under various turbidity and 
coagulant/flocculant conditions to offer design and operational guidelines to utilities and consultants for proper 
DAF incorporation into existing treatment plants.  

06/10/25 1:30 PM 2:00 PM Bilal Abada

TUE086 Water TUE086 - Utility Case Studies: Digital Twins of 
Water Distribution Systems

This session is all case studies presented by Utilities who have significant experience with the implementation 
and usage of Digital Twins of water distribution systems.  The journey and usage of Digital Twins for Water 
Distribution Systems of three utilities are presented.  Water Quality and operational forecasting in water 
distribution systems is detailed.  Lessons learned during the digital journey of these utilities are covered.

06/10/25 1:30 PM 3:00 PM Kedric Szana

TUE086-01 Water City of Guelph’s Journey Towards a Digital Twin Imagine working in a water utility where at a click of an online link you have access to the whole water 
treatment and distribution system virtually. This is the future of smart technology integration using digital twins 
for water utilities. A digital twin can be described as a copy of the complicated model which can allow 
employees to play with the system, without being concerned about breaking something or causing harm to the 
water supply. 

06/10/25 1:30 PM 2:00 PM Emily Stahl

Page 48 of 216



Code
For Oregon 
Only - Water 
or WW

Session Title Details
Day for 
Session

Start Time End Time
Speaker 1 
First Name

Speaker 1 
Last Name

TUE088 Water TUE088 - Your Old Mains Can Last Longer with 
Effective Rehabilitation

This session provides an overview of water main rehabilitation methods. The focus is on case studies which 
illustrate how utilities have used various linings, pipe bursting, cathodic protection, and other methods to 
extend the lives of old mains.

06/10/25 1:30 PM 4:30 PM Dan Ellison

TUE088-01 Water Rehabilitation Basics An overview of common methods, selecting a method, and supplying water during rehabilitation 06/10/25 1:30 PM 2:00 PM Chris Macey

TUE089 Water TUE089 - Improving Resilience and Durability of 
Water Mains through Material Evaluation, 
Corrosion Mitigation, and Damage Mitigation 
Strategies

This session focused on ways to improve the resilience and durability of water mains. Various strategies will be 
shared, including material evaluation of failed metallic water mains, simple practices to minimize corrosion in 
water and wastewater facilities, and damage mitigation strategies for long-term resilience. The session 
emphasizes the importance of leveraging data and implementing proactive measures to ensure the long-term 
performance of water mains.

06/10/25 1:30 PM 3:00 PM Celine Hyer

TUE089-01 Water Leveraging Data by Performing Material 
Evaluation on Failed Metallic Water Mains

Metallic pipe failures occur due to a variety of factors related to the pipe material and its environment.  These 
factors can lead to pipes requiring replacement before the fulfillment of their life expectancy.  However, with 
adequate information, better life expectancies can be determined, or additional site-specific measures can be 
implemented. 

06/10/25 1:30 PM 2:00 PM Blen Jimma

TUE090-01 Water Life's Little Instruction Book for Operating PFAS 
Water Treatment Facilities

As engineers, utilities, and contractors work to construct PFAS treatment facilities, it’s becoming evident that 
some operational aspects aren’t well documented.  This paper presents firsthand instruction book for lessons 
learned through operating bench, pilot, and full-scale ground and surface water PFAS treatment facilities, based 
on input from utility operators in CA, CO, MN, IL, and MA, designers from Stantec Inc., and researchers from 
Johns Hopkins University.  Many lessons learned pertain to residuals and waste management and handling of 
PFAS. .Lessons outlined here provide essential insights for designing, commissioning, and operating PFAS 
treatment systems in way that is operator friendly and adaptable.

06/10/25 1:30 PM 2:00 PM Ryan Capelle

Page 49 of 216



Code
For Oregon 
Only - Water 
or WW

Session Title Details
Day for 
Session

Start Time End Time
Speaker 1 
First Name

Speaker 1 
Last Name

TUE091 Water TUE091 - PFAS in Residuals and PFAS Destruction As our industry continues to meet the challenge of separating PFAS from drinking water. PFAS separated from 
drinking water will end up in water treatment residuals, increasing treatment complexity. Additionally, we will 
discuss multiple destruction technologies. 

06/10/25 1:30 PM 4:30 PM Brock Emerson

TUE091-01 Water The Elephant in the Room: A Canadian 
Perspective on PFAS Destruction for PFAS-Laden 
Residuals at Drinking Water Treatment Plants

While PFAS removal technologies are relatively mature, PFAS destructive technologies are comparatively less 
developed. The sector is challenged with simultaneously requiring action to mitigate associated health risks 
while facing uncertainty regarding how to manage PFAS-laden water treatment residuals. This presentation 
reviews a ‘state of the industry’ study completed in partnership with Canada’s federal regulator, Health Canada, 
and discusses the market-readiness, benefits, and limitations of 9 different PFAS destruction technologies. The 
presentation also provides an outlook on areas for future growth to mitigate short-term and long-term 
implementation risks.

06/10/25 1:30 PM 2:00 PM Robbie Venis

TUE093 Water TUE093 - Informed Decision-Making based on 